


CS598
Ref Description Part number

1 Bolt M5x14 TT00101

2 starter Knob TT00203

3 starter cover TT00303

4 Spring TT00403

5 Spring box TT00501

6 Rope TT00601

7 Reel TT00703

8 Torsion Spring TT00804

9 Bolt ST3x8 TT00901

10 Ratchet TT01003

11 Washer TT01101

12 Bolt ST5x16 TT01201

13 Shroud TT01301

14 Oil cap TT01401

15 Seal oil cap TT01501

15 Seal oil cap TT01501

16 Side cover oil tank TT01601

17 Palm oil Cap TT01701

18 Gasket side cover TT01801

19 Bolt M6x25 TT01901

20 Flange nut M8 TT02001

21 Flywheel TT02106

22 Bolt M4x8 TT02201

23 Draft tube TT02301

24 AL plate anti vibration TT02401

25 Bolt STx14 TT02501

26 anti vibration spring TT02601

27 oil seal 15x28x7 TT02703

28 Bolt TT02801

29 Plate anti vibration spring TT02901

30 Left  & Right Crankcase TT03005

31 Bearing 6202 TT03101

32 Dustproof plate TT03201

33 Gasket bottom plate TT03301

34 Negative pressure nozzle TT03401

35 Spring nozzle TT03501

36 Negative pressure tube TT03601

37 Ground wire TT03701

38 anti scald tube TT03801

39 Gasket, Cylinder TT03906

40 Piston Ring TT04006

41 Pin TT04101

42 Snap Ring, Piston Pin TT04203



Ref Description Part number

43 Piston Pin TT04306

44 Piston TT04406

45 elastic ring needle bearing TT04501

46 Needle bearing TT04606

47 Key 3x10 TT04701

48 Crankshaft TT04806

49 Pin 5x10 TT04901

50 Gasket, Crankcase TT05006

52 Limit ejector TT05201

53 spring limit ejector TT05301

54 Plate spring TT05401

55 vent TT05501

56 sponge vent TT05601

57 Circlip vent TT05701

58 Bolt M5x10 TT05801

59 Guide chain block TT05901

60 Bolt M5x14 TT06001

61 oil filter TT06101

62 Stop chain block TT06201

63 oil tube TT06301

64 Bolt M8x42 TT06401

65 Plate injector TT06501

66 injector TT06601

67 oil pump TT06701

68 sponge oil pump TT06801

69 Bolt M4x14 TT06901

70 plate oil pump TT07001

71 worm TT07101

72 needle bearing 12x15x14.5 TT07201

73 sprocket TT07301

74 Drum TT07401

75 Spacer clutch TT07501

76 Clutch TT07604

79 Wooden teeth TT07901

80 Plate braker spring TT08001

81 Bolt M4x8 TT08101

82 Snap ring 5 TT08201

83 Braker lever TT08301

84 Braker lever connecting piece TT08401

85 Brake band connectin rod TT08501

86 Brake band TT08601

87 Positioning pin TT08701

88 Bolt M5x10 TT08801

89 Bolt 3x9 TT08901

90 Bolt 3x13 TT09001

91 main spring braker TT09101
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92 Tension cover TT09201

93 Adjusting screw pin TT09301

95 adjusting screw gear TT09501

96 Bolt ST4x8 TT09601

97 Braker cover TT09701

98 Plate braker TT09801

99 lange nut M8x1.25 TT09901

101 Spring socket TT10101

102 plate anti viraton spring TT10201

104 Bolt ST5x20 TT10401

106 Spacer socket TT10601

107 Fuel tank TT10704

108 Trigger control arm TT10801

109 rear handle cover TT10901

110 Fuel Filter TT11004

111 Balancer TT11101

112 Balancer seat TT11201

113 Throttle push rod TT11301

114 Pipe Seat TT11404

115 Throttle trigger TT11501

116 Torsion spring trigger TT11601

117 Pin 6x25 TT11701

118 Seal fuel cap TT11801

119 Cap fuel filter TT11904

120 Handle TT12001

121 Handle stand TT12101

122 Top Cover TT12203

123 Bolt M5x12 TT12301

124 Cover, Cylinder TT12404

125 bubble TT12501

126 Knob TT12603

128 Cover Filter TT12804

129 Plate air filter TT12901

130 element TT13003

131 on/off switch TT13101

132 nut M6 TT13201

133 Muffler Heat Shield TT13305

134 net TT13401

135 muffler TT13503

136 gasket muffler TT13601

137 bolt M6x86 TT13701

138 Bolt M5x16 TT13801

139 coil TT13906

140 spark plug BM6A TT14001

141 cylinder TT14106

142 Bolt M5x20 TT14201
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143 gasket inlet pipe TT14303

144 inlet pipe TT14404

145 Bolt M5x10 TT14501

146 Carb bracket TT14601

147 Small damper rod TT14701

148 Big damper rod TT14801

149 Choke rod TT14901

150 Carb braket pad TT15001

151 intake flange TT15101

152 circle TT15201

153 carb TT15306

154 Bolt M5x32 TT15401

155 intake elbow TT15501

156 Bolt M5x50 TT15601

157 Damper intake elbow TT15701

158 inlet pipe TT15801

159 Guide bar 18" TT15901

159 Guide bar 16" TT15904

160 Chain 18" TT16001

160 Chain 16" TT16004

161 Cover guide bar 18" TT16101


